
AApppprrooaacchheess  ttoo  MMaaiinnttaaiinniinngg  CCoonnssiisstteennttllyy
HHiigghh  QQuuaalliittyy  RReeccyycclleedd  WWaatteerr  iinn  
SSttoorraaggee  aanndd  DDiissttrriibbuuttiioonn  SSyysstteemmss

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





	

 

	

Approaches to Maintaining Consistently High 
Quality Recycled Water in Storage and 
Distribution Systems  



About the WateReuse Research Foundation 
 
The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
research advances the science of water reuse and supports communities across the United 
States and abroad in their efforts to create new sources of high-quality water through 
[...]
 Includes groundwater recharge end use 

 Customer-driven desired water quality 

 
4.3.1.1  Background and Utility Description 
 
Scottsdale’s primary 20-MGD WRF, located at the Water Campus, uses conventional treatment 
technology to treat wastewater for irrigation of golf courses associated with the city’s Reclaimed 
Water Distribution System (RWDS). The WRF includes an activated sludge process with 
biological nutrient removal, followed by tertiary treatment and disinfection, which provides 
Arizona Class A+ recycled (reclaimed) water. A portion of the Class A+ recycled water is further 
treated through the Advanced Water Treatment (AWT) facility for groundwater recharge through 
a series of vadose-zone wells surrounding the Water Campus. The AWT consists of MF, RO, and 
post-treatment stabilization (WateReuse Association, 2009). 
	
	  



48  WateReuse Research Foundation	

Table 4.1. Common Analyses and Methods 

Analysis Type Method Bottle Type Preservative Hold Time Notes 

Aeromonas micro EPA 1605 sterile 1-L 
polypropylene 

sodium 
thiosulfate 

30 hours Transport on ice 
separate from 
other sample 
types. 

Alkalinity inorganic SM 2320B 500-mL plastic none 14 days - 

Ammonia inorganic EPA 350.1 125-mL plastic sulfuric acid 28 days - 

Coliform, 
fecal 

micro SM 9222-D sterile 1-L 
polypropylene 

sodium 
thiosulfate 

6–24 hours Transport on ice 
separate from 
other sample 
types. 

Coliform, 
total 

micro SM 9222-B sterile 1-L 
polypropylene 

sodium 
thiosulfate 

6–24 hours Transport on ice 
separate from 
other sample 
types. 

Dissolved 
organic 
carbon 

organic SM 5310C 125-mL amber 
glass 

none 28 days - 

E. coli 
enzyme 
substrate 
coliform test 

micro SM 9223B 125-mL sterile 
IDEXX 

sodium 
thiosulfate 

6 hours Transport on ice 
separate from 
other sample 
types. 

Heterotrophic 
plate count 

micro SM 9215C sterile 1-L 
polypropylene 

sodium 
thiosulfate 

24 hours Transport on ice 
separate from 
other sample 
types. 

Nitrate/nitrite inorganic EPA 353.1 125-mL plastic sulfuric acid 28 days - 

Total 
dissolved 
solids 

inorganic EPA 160.1/ 
SM 2540C 

500-mL plastic none 7 days - 

Total 
Kjeldahl 
nitrogen 

inorganic EPA 351.2 125-mL plastic sulfuric acid 28 days - 

Total organic 
carbon 

organic SM 5310C 40-mL amber 
glass 

sulfuric acid 28 days - 

Total 
suspended 
solids 

inorganic EPA 160.2/ 
SM 2540D 

1-gallon 
plastic 

none 7 days - 

Notes: Microbiological sample bottles (polypropylene) were filled to the line with ample headspace, using sterile 
sampling technique. Septum cap vials were filled with zero headspace. 
 
 
  



	

 
WateReuse Research Foundation  49 
   

	

Recycled water is conveyed to Reservoir B (8 MG) located at the Water Campus, which serves as 
a forebay for the distribution system pumps. The city provides reclaimed water to 20 golf courses 
with a total demand of 14 MGD. Raw Central Arizona Project (CAP) water is also available to a 
limited number of golf courses (Golf Club of Scottsdale and Desert Mountain North and South). 
During the late fall (September) and spring (May) time periods, when the golf courses are over-
seeding their turf, recycled water with a total sodium content of less than  
125 mg/L is required. The city provides a blend of raw CAP water with recycled water from 
Reservoir B to meet the salinity target.  
 
The golf course users recently approached the city expressing a desire to receive year-round 
recycled water with a total sodium content of less than 125 mg/L (WateReuse Association, 2009). 
In order to achieve this year-round goal and minimize the dependency on CAP raw water, 
Scottsdale is currently constructing an expansion of the AWT to bring its capacity up to 20 MGD, 
which would match the treatment capacity of the WRF. This expansion will enable the city to 
provide water of the required salinity level, less than 125 mg/L, to the golf courses year-round 
and reduce the dependency on CAP water for nonpotable uses. 
 
4.3.1.2  Operation, Storage, and Distribution System Description 
 
The residence time of treated effluent in Reservoir B is less than half a day. The RWDS (see 
Figure 4.1) is approximately 28 miles in total length and has four booster stations, with the first 
located at Reservoir B.  
 

 Site 96: Located at Reservoir B at the Water Campus, the facility consists of 9 200 HP 
constant speed pumps and 1 variable speed pump. Water is not static in the system except 
during periods of significant rainfall when there is no demand from the golf courses. This 
station supplies Site 97 and the golf courses beyond, as well as the Silverleaf, DC Ranch, 
and Gray Hawk North and South turnouts, directly. 

 Site 97: Located at Pima Road and Los Gatos Drive, this station is supplied from Site 96. 
This is an inline pump station consisting of 6 200 HP constant speed pumps and 1 200HP 
variable speed pump. Site 97 supplies Site 98 as well as the Desert Highlands and Troon 
East golf course turnouts. 

 Site 98: Located at Pima Road and Dynamite Boulevard, this station is supplied from 
Site 97. This is an inline pump station consisting of 6 200 HP constant speed pumps and 
1 200 HP variable speed pump. Site 98 supplies Site 99 as well as the Terravita, Boulders 
North, Boulders South, Estancia, Troon North, Whisper Rock Upper, and Whisper Rock 
Lower golf course turnouts. 

 Site 99: Located at Pima Road and Cave Creek Road, this station is supplied from Site 
98. This is the final RWDS station. It consists of 3 100 HP constant speed pumps, 2 100 
HP variable speed pumps, and 1 0.05-MG coated steel reservoir that acts as a buffer for 
the inline pump stations and temporary storage to keep the supply line from the inline 
pump stations full when the system is offline. Site 99 supplies Legend Trail, Desert 
Mountain, and Mirabel Club.  

 
 
 

 



50  WateReuse Research Foundation	

 
Figure 4.1. Scottsdale RWDS pipeline and booster stations.  
Source: City of Scottsdale 

The distribution system booster stations are inline with essentially no storage. The city can move 
recycled water at a very high volume through the existing 36-inch RWDS line. It takes less than 6 
hours to move water from Reservoir B to the farthest part of the system. Because of the high 
volume and lack of storage, there is generally low water age in the RWDS. The city operates the 
system based on a demand set point. Summer and winter operations of the RWDS are generally 
the same, except for recycled water demands. Unlike many recycled water systems, higher usage 
has been observed during the winter months compared to the summer months because of the high 
number of winter residents in the Scottsdale area. Demand depends on time of day, and daily 
variations tend to be greater than seasonal variations.  



	

 
WateReuse Research Foundation  51 
   

	

 
4.3.1.3  Compliance Monitoring 
 
Under normal conditions, the city only tests recycled water quality at Reservoir B, not in the 
distribution system. Water quality parameters such as TDS, residual chlorine, turbidity, nitrate, 
nitrite, ammonia, phosphorus, pH, fecal coliform, and others are monitored twice daily (day and 
night samples). In addition to the water quality parameters, the city also monitors Langelier index 
for corrosion potential. 
 
4.3.1.4  Sampling Locations for the Case Study 
 
Because the city does not have a water age issue, it was decided by the research team that 
sampling from the end users will not be required. The following sampling locations were selected 
for the RWDS pipeline to monitor parameters as stated in Table 4.1 for 4 months starting from 
October 2010: 
 

 WRF plant effluent (Reservoir B influent) 

 Reservoir B effluent or Site 96 booster pump station 

 Site 97 booster pump station 

 Site 98 booster pump station 

 Site 99 booster pump station 

 
Sampling results for Scottsdale and other case study locations are included in the general 
discussion of Chapter 5. 

4.3.2  Dublin San Ramon Services District 
 
The San Ramon Valley Recycled Water Program (SRVRWP) is a water-recycling project jointly 
sponsored by the Dublin San Ramon Services District (DSRSD) and the East Bay Municipal 
Utility District (EBMUD). DERWA (DSRSD EBMUD Recycled Water Authority) is a Joint 
Powers Authority wholesaler formed in 1995 between DSRSD and EBMUD to supply recycled 
water to DSRSD and EBMUD to serve their respective service areas. The Water Recycling Plant 
(WRP) consists of two separate treatment processes, either sand filtration or MF, to produce 
recycled water (DERWA, 2009). The reclaimed effluent is used to irrigate schoolyards, parks, 
roadway medians, and golf courses.  
 
The rationale for selecting DSRSD included: 

 Use of both conventional and AWT technologies 

 Buried and aboveground storage tanks 

 Long-term storage up to 21 days during off-peak demand 

 
4.3.2.1  Background and Utility Description 
 
The wastewater treatment plant (WWTP), located at the Regional Wastewater Treatment Facility, 
has a maximum capacity to process 17.0 MGD of wastewater (average dry weather flow) and is 
the source of secondary effluent that is further processed by the WRP. Depending on demand, the 
secondary effluent either passes through the sand filtration or the MF system. The sand filtration 



52  WateReuse Research Foundation	

system has a capacity of 9.7 MGD and is used during summer months when the demand is high; 
the MF system has a capacity of 3.0 MGD and is used during winter months when the demand is 
low (DERWA, 2010). Both systems are highly automated with continuous monitoring. The sand 
filtration process uses chlorinated secondary effluent and includes sedimentation/flocculation, 
sand filtration, and UV-disinfection steps. The MF process uses un-disinfected secondary effluent 
and includes 0.1 to 10 µm pore MF membranes followed by UV disinfection. 
 
Recycled water from the WRP is conveyed to the Pump Station R1 wet well, and sodium 
hypochlorite is added at a dose of 5 ppm as residual disinfectant. The Pump Station R1 wet well 
serves as a forebay for the distribution system pumps. DSRSD provides reclaimed water to 
residential and commercial irrigation customers, with a summer 2011 peak day demand of 5.98 
MGD. DSRSD has been having challenges with water quality in the winter, notably the loss of 
residual disinfectant that was due to nitrification. In order to resolve this issue, the recycled water 
is drained back to the WWTP for treatment. In addition, algae causes turbidity problems 
throughout the entire plant. The sources of algae are facultative sludge lagoons and effluent 
storage basins. The strategy for algae remediation is to drain the basins down overnight and then 
refill during the day. 
 
4.3.2.2  Operation, Storage, and Distribution System Description 
 
DSRSD provides recycled water to customers through the DERWA and DSRSD recycled water 
distribution system (see Figure 4.2). The DSRSD recycled water distribution system is 
approximately 55 miles in total length. DERWA and DSRSD operate five pump stations for 
recycled water distribution. 
 

 Pump Station R1: Located at the WRP and supplies recycled water to reservoir R100 
and pressure zone R1. 

 Pump Station R20: Supplies recycled water to reservoir R20 and pressure zone R20. 

 Pump Station R200B: Supplies recycled water to reservoir R200 and pressure zone 
R200. 

 Pump Stations R300 and R300B: Supply recycled water to reservoir R300 and pressure 
zone R300. 

 
The DERWA distribution system includes 2 4.5-MG reservoirs, and DSRSD separately operates 
two additional recycled water reservoirs connected to the system. 
 

 Reservoir R20: 1.5 MG capacity, buried concrete reservoir 

 Reservoir R100: 4.5 MG capacity, buried concrete reservoir 

 Reservoir R200: 4.5 MG capacity, buried concrete reservoir 

 Reservoir R300: 0.45 MG capacity, welded steel tank 

 
Water age in the reservoirs varies seasonally. During peak demands (summer), the water age 
varies between 1 and 3 days. During off-peak demand or winter months, the water age can range 
up to 21 days. In order to maintain recycled water quality, DSRSD chlorinates at the reservoirs 
with sodium hypochlorite at a dose of 7 ppm to maintain the target Cl- level of 5 mg/L. Along 
with seasonal variation, diurnal variation exists for recycled water demand.  



	

 
WateReuse Research Foundation  53 
   

	

 
Figure 4.2. DERWA recycled water distribution system. 
Source: DERWA, 2009 



54  WateReuse Research Foundation	

4.3.2.3  Compliance Monitoring 
 
DSRSD routinely performs recycled water sampling and testing at distribution system and storage 
tank locations. Water quality parameters such as TDS, DO, conductivity, residual chlorine, 
alkalinity, turbidity, nitrate, nitrite, ammonia, TSS, pH, and total and fecal coliform are monitored 
three times a week to daily.  
 
4.3.2.4  Sampling Locations for the Case Study 
 
The following three sampling locations were selected for the DSRSD system to monitor parameters 
as stated in Table 4.1 for 4 months starting from October 2010: 

 WRP plant effluent 

 Reservoir R20 

 Reservoir R200 

4.3.3  East Bay Municipal Utility District 
 
East Bay Municipal Utility District (EBMUD) in California supplies more than 9 MGD of recycled 
water to various end users from several water reclamation facilities/sources such as North 
Richmond Water Reclamation Plant (NRWRP), San Ramon Valley Recycled Water Program 
(SRVRWP), East Bayshore Reclaimed Water Project (EBRWP), and EBMUD WWTP. The water 
recycling processes vary from secondary level to tertiary level of treatment using conventional and 
advanced treatment processes. EBMUD provides recycled water to numerous sites for irrigation, 
commercial, and industrial uses. 
 
The rationale for selecting EBMUD included: 

 Use of conventional and AWT technologies 

 Industrial uses such as cooling towers and boiler feed water 

 Indoor uses such as toilet flushing 

 
4.3.3.1  Background and Utility Description 
 
The NRWRP is EBMUD's first major project to produce recycled water for an industrial 
application. With a design capacity of 5.4 MGD, it is one of the larger industrial cooling water 
reuse projects in the nation. NRWRP receives secondary effluent from nearby West County 
Wastewater District and provides tertiary treatment of sand filtration and disinfection. The recycled 
water is delivered to three cooling towers located at the Chevron Richmond Refinery. Currently, 
approximately 4.2 MGD of recycled water is being used in the cooling towers. 
 
EBMUD expanded its industrial recycled water program by implementing the Richmond Advanced 
Recycled Expansion (RARE) recycled water project at the Chevron Richmond Refinery. The 
RARE project will produce approximately 3.5 MGD of very high quality recycled water for boiler 
makeup water. The facility receives secondary effluent from West County Wastewater District and 
provides advanced treatment including MF and RO. Currently, the Chevron Richmond Refinery 
uses a total of approximately 7.5 MG of recycled water each day. 
 
The SRVRWP also serves part of EBMUD’s recycled water needs. Currently, EBMUD receives 
0.9 MGD of recycled water and, at build-out condition, the volume of recycled water will be 



	

 
WateReuse Research Foundation  55 
   

	

approximately 2.4 MGD for irrigation customers in portions of Blackhawk, Danville, and San 
Ramon. 
 
The EBRWP is a multiphased project located at EBMUD’s WWTP in Oakland, CA. EBRWP 
provides recycled water to customers within the cities of Alameda, Albany, Berkeley, Emeryville, 
and Oakland, including the disadvantaged community of West Oakland. With a build-out capacity 
of 2.88 MGD, the EBRWP is now producing 0.4 MGD of recycled water. The plant receives 
disinfected secondary effluent from the EBMUD WWTP and provides advanced treatment 
including MF and disinfection. Treated effluent will be used to irrigate landscape, flush toilets, 
[...]
followed by UV/chlorine disinfection. The disinfected secondary effluent receives further treatment 
at the RWTF through coagulation and sand filtration, followed by chlorine disinfection at a dose of 
1 to 8 ppm. Excess secondary effluent is dechlorinated (if disinfected by chlorine) before being 
discharged into Big Dry Creek. Figure 4.3 shows the treatment schematic for Westminster RWTF. 
 

 
Figure 4. 3. Westminster water reclamation schematic.  
Source: City of Westminster 

Treated effluent from the RWTF is conveyed first to a 0.5-MG reservoir located downstream of the 
chlorine contact chamber. A 0.17-MG clear well receives flow from the reservoir and serves as a 



	

 
WateReuse Research Foundation  57 
   

	

forebay for the distribution system pumps. The city provides reclaimed water to 85 customers. Raw 
water from Standley Lake is also available to the city in order to meet peak demand. 
	
4.3.4.2  Operation, Storage, and Distribution System Description 
 
The current system has 0.67 MG of storage available at the plant site. The residence time of 
recycled water in the reservoir is less than 1 day. The recycled water system is currently a two-zone 
system with high=pressure requirements to deliver recycled water from the plant to the furthest 
customer. The distribution pumps provide 175 psi at the discharge header at the plant. The goal is to 
have a minimum of 70 psi in the distribution system. 
 
Flow rates are based on demand. The city's reclaimed water transmission and distribution system 
(RWTDS) is 26 miles long and consists of service lines (8- to 10-inch-diameter), feeder mains (12- 
to 18-inch-diameter), and transmission mains (18- to 30-inch-diameter). Pipe materials vary within 
the system. There are no intermediate or inline booster pumps on the reclaimed water distribution 
system. The distribution system also includes a 210,000-gallon painted steel standpipe located at 
the Westminster City Hall Complex, which is the highest point in the system. No other online 
storage is available in the distribution system, except for storage provided by the customer, located 
on the customer's land, and operated independently of the city's system.  
 
The reclaimed water plant only operates March 15 to November 15. Peak demands occur in the 
middle of summer. Because the water is utilized for irrigation, customers use more water in the 
peak of summer when the weather is hot and dry. Although the RWTF is not operated during winter 
months, the distribution system stays charged/pressurized all winter, with water stored in the 
standpipe, and encounters water age issues. At the beginning of each spring, Westminster drains 
and cleans the entire reclaimed water facility but not the distribution system. Therefore, the 
customers receiving reclaimed water in early spring may receive poor water quality that could 
contain algae, an issue that could be attributed to water aging through the winter season.  
 
4.3.4.3  Compliance Monitoring 
 
The city samples and tests the recycled water effluent from the RWTF but not in the distribution 
system. On occasion, the city tests water quality within its customer’s storage facility, but this is not 
done on a regular basis. Water quality parameters such as TDS, residual chlorine, alkalinity, 
turbidity, nitrate, nitrite, ammonia, TSS, pH, E. coli, and phosphorus are monitored. Turbidity and 
pH are monitored daily, E. coli is monitored twice per week, and other parameters are monitored 
once a week. No sampling was conducted specifically for this study because of utility budget 
constraints. 

4.3.5  Central Regional Wastewater System, Trinity River Authority 
 
The Central Regional Wastewater System (CRWS) operated by the Trinity River Authority (TRA) 
in Texas treats municipal wastewater to produce high quality recycled water. Recycled water from 
the CRWS is conveyed to TRA’s reclaimed water pipeline and discharged into a series of open 
channels and small manmade lakes in the Los Colinas area of the Dallas–Fort Worth metroplex.  
  



58  WateReuse Research Foundation	

 
The rationale for selecting TRA included: 

 Multiple open-surface reservoirs. 

 Closed and open channel distribution system. 

 
4.3.5.1  Background and Utility Description 
 
TRA’s CRWS receives wastewater from 21 customer agencies including the cities of Dallas, 
Arlington, Irving, and Grand Prairie. Arlington is the largest contributor. TRA owns a system of 
large-diameter interceptors longer than 200 miles. TRA takes possession of the wastewater after it 
enters the interceptors. 
 
CRWS provides complete treatment for monthly average flows of 162 MGD and daily maximum 
flows of 335 MGD. The treatment processes include an activated sludge process with BOD, SS, 
and ammonia nitrogen removal, followed by filtration and chlorine disinfection. The chlorine dose 
is typically between 1.1 and 1.5 mg/L to meet a requirement of 1 mg/L for 20 minutes. 
 
4.3.5.2  Operation, Storage, and Distribution System Description 
 
CRWS is the largest urban water reuse program in Texas, capable of providing 17 MGD of 
recycled water to the Las Colinas canals, as well as irrigation for numerous area golf courses with 
an average demand of 2 MGD. CRWS has multiple open reservoirs (Figure 4.4). 
 

 
Figure 4.4. Open reservoirs at the Central Regional wastewater system.  
Source: Trinity River Authority 

 



	

 
WateReuse Research Foundation  59 
   

	

The detention time in these reservoirs is unknown. TRA’s reclaimed water distribution system 
consists of an 11-mile, 30-inch-diameter pipeline. This pipeline delivers water to a series of open 
channels and small manmade lakes in the Los Colinas area that lead to Lago de Claire, Bobcat 
Lake, or Lake Remle. Recycled water is not delivered on a continuous basis. The pipeline is 
sometimes shut down for several weeks at a time for construction of other facilities. Recycled water 
is delivered on demand by the Dallas County Utilities and Reclamation District (DCURD). 
 
TRA operates the pipeline, but as soon as recycled water leaves the pipeline it becomes the 
responsibility of DCURD, which is solely responsible for operating the reuse system using a 
network of open channels, lakes, creeks, and raw water pumps/pipelines. As TRA’s responsibility 
for the reuse water ends essentially at the end of this pipe, and TRA’s permit compliance point is at 
the inlet to the pipe, no data are available on the recycled water quality in the distribution system. 
 

4.3.6  Hillsborough County 
 
As a part of its water conservation efforts, Hillsborough County, FL, developed an aggressive 
recycled water program, which is jointly sponsored by the Northwest and South-Central Recycled 
Water Systems. The Northwest Recycled Water System includes recycled water produced at four 
regional WWTPs: the Van Dyke WWTP, Dale Mabry Advanced Wastewater Treatment Plant 
(AWWTP), the Northwest Regional Water Reclamation Facility (NWRWRF), and the River Oaks 
AWWTP. All of these plants are located in the northwest portion of Hillsborough County. The 
South-Central Recycled Water System includes recycled water produced at three regional WWTPs: 
the Falkenburg AWWTP and Valrico AWWTP, located in Central Hillsborough County, and the 
South County AWWTP, located in South Hillsborough County. The recycled water is used for 
industrial purposes and to irrigate schoolyards, parks, roadway medians, residential houses, 
and golf courses. 
 
The rationale for selecting Hillsborough County included: 

 Combination of conventional and AWT technologies  

 Buried and aboveground storage tanks 

 Extensive distribution system, approximately 320 miles of pipeline 

 
4.3.6.1  Background and Utility Description 
 
The WWTPs located within the Northwest Recycled Water System have a maximum 
capacity of 37.7 MGD. 
 

 Van Dyke WWTP provides advanced secondary wastewater treatment with a bar screen 
headworks, two extended aeration oxidation ditches, two final clarifiers, shallow and deep 
bed filters, and a chlorine contact chamber with a permitted design capacity of 1.7 MGD. 
The existing recycled water system includes pumping facilities and approximately 8 miles 
of recycled water transmission and 20 miles of distribution main.  

 
 Dale Mabry AWWTP has a permitted design capacity of 6.0 MGD. Treatment at the Dale 

Mabry AWWTP consists of oxidation ditch systems with chemical addition and 
denitrification filters for additional nutrient removal. The flow is screened and degritted at 
the headworks and mixed with return activated sludge in a conditioner basin for a short, 



60  WateReuse Research Foundation	

anoxic contact time. Large-diameter connecting pipes direct the flow to the two oxidation 
ditches. Alum is added to the oxidation ditch effluent for phosphorus removal. The clarifier 
effluent passes through the denitrification deep bed, dual-media filters and activated carbon 
columns and then the chlorine contact chambers for high level disinfection and post-
aeration. Effluent in excess of reclaimed water demands is dechlorinated by addition of 
sulfur dioxide gas and then flows through a gravity outfall pipe to Brushy Creek. Recycled 
water is provided to more than 3000 single-family households from this AWWTP. 

 
 NWRWRF AWWTP has a permitted design capacity of 10.0 MGD. Pretreatment is 

achieved with a bar screen at the headworks and a grit chamber. Pretreated wastewater then 
flows to the advanced treatment or Bardenpho system, which includes a five-stage 
biological reactor for removal of organic pollutants and nutrients (nitrogen and 
phosphorus). The five stages consist of fermentation, first anoxic, aeration, second anoxic, 
and re-aeration tanks/basins. Following clarifiers, the waste stream then flows through deep 
bed, dual-media filters and receives high level disinfection in the chlorine contact chamber. 
The existing recycled water system includes approximately 50 miles of reclaimed water 
transmission mains and 40 miles of distribution mains. 
 

 The River Oaks AWWTP has a permitted design capacity of 10.0 MGD. Primary treatment 
is provided by a headworks with two mechanically cleaned bar screens and two primary 
sedimentation tanks. Secondary treatment is provided by an activated sludge process with a 
series of three aeration tanks followed by three secondary sedimentation tanks. Sodium 
aluminate is added to the primary effluent stream for phosphorus removal. A suspended 
growth denitrification process provides AWT. Methanol is added to the secondary effluent 
and processed through denitrification and final sedimentation tanks, followed by deep bed 
filtration, post-aeration, and chlorination to complete the advanced treatment process. 
Recycled water is provided to approximately 4450 single-family households from this 
AWWTP. 

 
The WWTPs located within the South-Central Recycled Water System have a maximum 
capacity of 28.5 MGD. 
 

 Both the Falkenburg and Valrico AWWTPs have permitted design capacities of 12.0 MGD 
each and identical treatment processes. The preliminary stage removes sand, grit, rags, and 
other solid debris. The biological process in the secondary treatment train removes 
conventional organic pollutants and converts ammonia and organic nitrogen compounds 
into nitrate. Advanced treatment includes a biological process to convert nitrate into 
nitrogen gas, a chemical process to remove phosphorus, and a physical process to filter 
additional suspended materials prior to UV disinfection. Recycled water is provided to 
approximately 25,000 single-family households from the combined Falkenburg and Valrico 
AWWTPs. 
 

 The South County AWWTP has a permitted design capacity of 4.5 MGD and operates 
based on the Kruger Bardenpho process. This process incorporates biological 
nitrification/denitrification, deep bed, dual-media filters for nitrogen removal, biological 
phosphorus conditioning with sodium aluminate addition for polishing, and chlorination for 
disinfection. Recycled water is provided to approximately 7000 single family households 
from this AWWTP. 

 
  



	

 
WateReuse Research Foundation  61 
   

	

4.3.6.2  Operation, Storage, and Distribution System Description 
 
The existing combined Northwest Recycled Water System consists of 38 MGD of firm, high 
service pumping capacity, 54 MG of aboveground and pond storage, and approximately 200 miles 
of recycled water distribution pipeline (see Figure 4.5). The Van Dyke WWTP pumps recycled 
water at high pressure from an on-site, 6-MG aboveground tank to the distribution system. 
Approximate water age in the tank is 1 to 3 days. An on-site lined storage pond (1.68 MG) can 
provide 1 day of storage. The Dale Mabry AWWTP has two on-site, 5-MG aboveground tanks and 
a pump station to deliver recycled water. NWRWWRF’s high service pump station delivers the 
recycled water from two 2 5-MG and one  3-MG, on-site, aboveground storage tanks through a 36-
inch transmission main to reuse applications. The River Oaks AWWTP has one on-site, 5-MG, 
aboveground tank for recycled water distribution. In addition to on-site storage tanks, the Northwest 
reclaimed water system consists of six additional aboveground storage tanks providing 
approximately 18 MG of storage. 
 
The existing combined South-Central Recycled Water System consists of 48.5 MGD of firm, high 
service pumping capacity, 51 MG of aboveground and pond storage, and approximately 120 miles 
of recycled water distribution pipeline (see Figure 4.6). The Falkenburg AWWTP pumps recycled 
water at high pressure from two on-site, 5-MG, aboveground tanks to the distribution system using 
two pump stations. The Valrico AWWTP has four on-site, 5-MG, aboveground tanks and a pump 
station to deliver recycled water. South County’s high service pump station delivers the recycled 
water from two 6-MG, on-site, aboveground storage tanks to reuse applications. In addition to on-
site storage tanks, the South-Central Reclaimed Water System consists of one 5-MG and one 4-MG 
aboveground storage tank at Lithia and Summerfield, along with pump stations. Maximum 
pumping pressure for both the systems is 100 psi, and a minimum distribution main pressure of 45 
psi is maintained for residential and commercial customers. A minimum pressure of 35 psi is 
required for storage facilities of major users. 
 
The recycled water demand shows a diurnal variation along with seasonal variation, with high 
demand during summer and dry months. Tanks and ponds are currently used for recycled water 
storage to manage short-term demand variations; there is no long-term storage of recycled water for 
the Hillsborough County systems. 
 
4.3.6.3  Compliance Monitoring 
 
Under normal conditions, Hillsborough County performs recycled water sampling and testing at the 
plant outflow only, not in the distribution system or storage tanks. Water quality parameters such as 
residual chlorine, TDS, TSS, nitrate, nitrite, ammonia, and pH are monitored. The county does not 
monitor for microbial water quality parameters in the plant effluent. No sampling was performed 
specifically for this research study. 



62  WateReuse Research Foundation	

 
Figure 4.5. Northwest recycled water system map. 
Source: Hillsborough County



	

 
WateReuse Research Foundation  63 
   

	

 
Figure 4.6. South-Central recycled water system map. 
 Source: Hillsborough County





	

 
WateReuse Research Foundation  65 
   

	

Chapter 5 

Recycled Water Quality in Distribution 
Systems 

In this study, four recycled water facilities that differed by age, geographic location, class or 
quality of recycled water produced, and treatment train were monitored for microbial and 
chemical water quality. The overall objective was to evaluate existing water infrastructure 
and management, provide insight to minimize degradation due to water age, and improve 
recycled water quality in distribution systems and storage facilities. 

5.1  Study Approach 